
2 Vis de blocage (rotation / profondeur)
Utiliser frein filet faible après réglage site

2 Screw of blocking (rotation / depth)
After site adjustement use low threadlock

85mm

534mm

Rotation 45°
For a more
important angle
use the other holes
See cut view A-A

Vis 21  réglage fin inclinaison

Adjustment precision srew 21  

2 Vis 40  blocage inclinaison

Utiliser frein filet faible après réglage site

2 srew 40  of blocking inclination
After site adjustement use low threadlock

!Attention

Avant d'agir sur 21  Dévisser 40

Before acting on 21  Loosen 40  
inclination
35°-90°

2225

4X

Utiliser les vis 38  et rondelles 40  pour lier la platine 22   au 

support 23  

Use the screws 38   ans the washer 40  to fix the base plate 

22  and the support 23   

!

Cette vis devra être vissée au contact
sans bloquer la rotation du rep 
(utiliser du frein filets faible)

This screw must be screwed in the contact
without blocking the rotation of the rep
(use of the low brake nets)

45

9

4

6

10

535

19

23

38

15

8

32

11

43

7

3

24

18

33

37 215

Utiliser frein filet faible 

Use low threadlock

Fixation avec objectif 35

Fixation with lens 35

Fixation avec objectif 16

Fixation with lens 16

Vis de réglage pour position apérée
Utiliser frein filet faible après réglage sur site

Adjustment screw for Repeated position
After site adjustement use low threadlock

31

1330 26 1

34

40

44

21
20

27

17

42

36

14 28 29

12

Fixation avec objectif 35

Fixation with lens 35

Fixation avec objectif 16

Fixation with lens 16

objectif 35

lens 35

 90° 

 85  38 

 180 

 90 

 199,50 

 82,63  43,87 

 5
34

 

 1
55

8 

 2
80

,5
0 

 180 

 1
02

4 

 90 

 2
0 

 146,50 

 1
80

 

 270 
 240 

 1
50

 

 10 

 35° 

 4 

 42° 
 110° 

 5
5°

 

Distance a contrôler pour s'assurer 
de la bonne position de la caméra 

Distance to be controled to check 
the right camera position

A A

Angle d'ouverture du capot 8  

Camera cover opening angle 8

COUPE A-A 

Pour un angle plus important
utiliser les autres trous de fixations

For a more important angle
use the other holes

 90° 

Vis de réglage des régulateurs de débit 2

Temps d'ouverture et de fermeture environ 1.5s
Serrer le contre-écrou une fois le réglage obtenu

Adjusting flow controller screw 2

Opening and closing time around 1.5s
Tighten the locknut once the correct adjustement is made

Régler la position de la chape charnière 
caméra 9  à 90° en tournant la tige du 
vérin 3   avant de serrer le contre 
écrou

Before tightening the locknut, adjust the 
position of pivotal screed camera 9  at 
90°  by rotating the cylinder rod 3

Les vis marquées du symbole  seront collées en atelier au frein filet faible
The screws marked with the symbol  had to be glued with low threadlock on assembly shop

REVISION DESCRIPTION PAR / BY DATE
A Premiere version / First version

Rep Ref SAMES DESIGNATION ENGLISHTITLE Défaut/Quantité

1 110002084 ECLAIRAGE ANNULAIRE A LEDS ANNULAR LIGHTING HAS LEDS 1

2 130001273 REGLEUR DEBIT ADM. M5 Ø6 MICRO-ADJUSTER M5 Ø6 2

3 180000302 VERIN DOUBLE EFFET CD85N16-25-B    
SMC CYLINDER DOUBLE EFFECT 1

4 180000303 EMBOUT ROTULE (DIN648) KJ 6D    SMC  BALL JOINT END PIECE 1

5 180000304 CHAPE DE VERIN           C85C16 SMC CYLINDER CAP 1

6 180000305  COUSSINET A COLLERETTE JMF-06 BUSHING PIVOT 2

7 250000305  VIS TBHC M5 / 10  AC 10.9 ZING.  SCREW ZINC PLATED STEEL - TBHC M5x10 4

8 900011985 CAPOT CAMERA AB11670  CAMERA COVER 1

9 900012014 CHAPE CHARNIERE CAMERA  PIVOTAL SCREED CAMERA 1

10 900012060 AXE DE PIVOT CAPOT CAMERA  COVER AXIS 1

11 900012174 AXE CHAPE MOBILE CAMERA AXIS OF CAP 1

12 900014288 SUPPORT ECLAIRAGE CAM  LIGHTING SUPPORT 1

13 900014289 PLAQUE SUPPORT CAMERA  CAMERA SUPPORT 1

14 900014290 PIED SUPPORT ENSEMBLE CAMERA EQUIPED CAMERA SUPPORT 1

15 900014291  CAPOTAGE CAMERA AB11670  COVER 1

15 900014292 PLAQUE SUPPORT CINEMATIQUE KINEMATIC PLATE 1

17 900014306 AXE LISSE D12 CAMERA AXIS D12 1

18 900014308 BRIDE SERRAGE CAMERA THIGHTENING FLANGE 1

19 900014310 PLAQUE ORIENTATION CAMERA  ORIENTATION PLATE 1

20 900014317 AXE TARAUDE D12 CAMERA AXIS D12 1

21 900014320 VIS USINEE CHC M 6  /100 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M6x100 1

22 900016237 PLATINE SUPPORT CAMERA   CAMERA SUPPORT BASE PLATE 1

23 900017009 STRUCTURE TELESCOPIQUE  TELESCOPIC STRUCTURE 1

24 910018407 ELECTROVANNE VERIN CAMERA SOLENOID VALVE  1

25 910025425 ASSEMBLAGE EQUERRE SUPPORT 
CAMERA CAMERA SQUARE SUPPORT ASSEMBLY  4

26 Camera Fanuc SONY model XC-56+ Optique LM35JC HANEL SONY model XC-56+ Optique LM35JC HANEL 1

27 X2BDZU005 RONDELLE   Z 5 U AC.ZINGUE WASHER   Z 5 U ZINC PLATED STEEL 1

28 X2BDZU006 RONDELLE   Z 6 U AC.ZINGUE WASHER   Z 6 U ZINC PLATED STEEL 2

29 X2BVHA228 VIS H M 6  / 30 AC 8/8 ZINGUE 8.8 ZINC PLATED STEEL SCREW H M 6/30 2

30 X3ASSC186 VIS HC CUVETTE M 5  / 20 AC.ZI 8.8 ZINC PLATED STEEL SCREW H M 5/20 1

31 X3AVSF066 VIS F-90 HC M 3 - 8 AC.10.9 NOIR SCREW F/HC 3 - 8 3

32 X3AVSF182 VIS F-90 HC M 5  - 12 AC.10.9 NOIR SCREW F/HC 5 - 12 4

33 X3AVSF283 VIS F-90 HC M 8 - 20 AC.10.9 NOIR SCREW F/HC 8 - 20 1

34 X3AVSY068 VIS CHC M 3  / 12 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M3x12 4

35 X3AVSY181 VIS CHC M 5  / 10 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M5x10 2

36 X3AVSY183 VIS CHC M 5  / 16 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M5x16 1

37 X3AVSY187 VIS CHC M 5  / 25 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M5x25 4

38 X3AVSY283 VIS CHC M 8  / 20 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M8x20 2

39 X3AVSY284 VIS CHC M 8  / 25 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M8x25 4

40 X3AVSY329 VIS CHC M10  / 20 AC 8/8 ZING. SCREW ZINC PLATED STEEL - CHC M10x20 2

41 X3CDSP781 RONDELLE AUTOBLOQ.(PAIRE) NL D: 8 NL D: 8 SELF LOCKING WASHER 4

42 X3DQEX030 ANNEAU ELASTIQUE EXTERIEUR   5/0,6  ELASTIC RING  5/0.6 1

43 X3DQEX031 ANNEAU ELASTIQUE EXTERIEUR   6/0,7  ELASTIC RING 6/0.7 2

44 X3DQEX034 ANNEAU ELASTIQUE EXTERIEUR  12/1  ELASTIC RING 12/1 2

45 X9NSFA178 VIS SANS TETE M 5  /  6 PLAT N SCREW M 5 / 6 NYLON 1

P O C B

7
8

2
1

8

7

P O N M

J I

6
5

4
3

A

4

3

2

H G A

BCDEFGHIJKL
DEFKLMN

5

6

1

A1

THIS DOCUMENT IS THE PROPERTY OF SAMES KREMLIN, THIS DOCUMENT OR 
ANY PART OF THERE MAY NOT BE MAKE KNOWN, BE COPIED OR BE MULTIPLIED 
OR IN ANY OTHER WAY BE MADE USE OF WITHOUT PERMISSION OF SAMES.

CE PLAN EST LA PROPRIETE DE SAMES KREMLIN, IL NE PEUT 
ETRE REPRODUIT, COMMUNIQUE OU UTILISE, TOTALEMENT OU 
PARTIELLEMENT SANS AUTORISATION EXPRESSE ET ECRITE.

PAS DE TRACE 
DE SILICONE

SILICONE FREE

Internet
www.sames-kremlin.com

SAMES KREMLIN SAS
13 Chemin de Malacher
38240 Meylan - FRANCE

Télephone - Phone
04.76.41.60.60

 

 

 

 

DIFFUSION
ETAT EPDM

 CAMERA LIGHTING BOX II

A

13/10/2017

 

CAMERA LIGHTING BOX II

 
  

 

1:4

1/1

@
ENSEMBLE :
ASSEMBLY :
SOUS ENSEMBLE :
SUB ASSEMBLY :
TITRE :
TITLE :

N° D'AFFAIRE
ENGAGEMENT NUMBER

NOMENCLATURE
NOMENCLATURE

PLAN D'ENSEMBLE
DRAWING ASSEMBLY

NAMENOM  / DATE / DATE

ECHELLE PLAN D'ORIGINE :
DERIVED FROM :SCALE

REVISION

DRAWING 
DESSIN N° : FOLIO N°

910023886

APPROVED BY
APPROUVE PAR

DESSINE / VERIFIE PAR
DRAWN / VERIFIED BY

18/12/2017VERRIER

Tarantini

 


	Feuille1
	Vue de mise en plan1
	Vue de mise en plan2
	Vue de mise en plan3
	Vue de mise en plan4
	Vue de mise en plan5
	Vue de mise en plan6
	Vue de mise en plan7
	Vue de mise en plan9
	Vue de mise en plan10
	Vue de mise en plan12
	Vue de mise en plan14
	Vue en coupe A-A
	Vue de mise en plan16


